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FCC TEST REPORT
FCC 47 CFR Part 27
MISCELLANEOUS WIRELESS COMMUNICATIONS SERVICES
Industry Canada RSS-130, Issue 1

Mobile Broadband Services (MBS) Equipment Operating in the Frequency Bands
698-756 MHz and 777-787 MHz

Industry Canada RSS-139, Issue 3

Advanced Wireless Services (AWS) Equipment Operating in the Bands
1710-1780 MHz and 2110-2180 MHz
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A2LA Accredited Testing Laboratory, Certificate No.: 1983.01
DAKKS - Registration number : D-PL-12092-01-02
IC OATS Filing assigned code: 3470A

Applicant’s name ........................... . lesswire GmbH

AdAreSS ...ovviiiiiiee e : Rudower Chaussee 30
12489 Berlin
GERMANY

Test specification:

Standard........ccoooeveeeiiiie e, . 47 CFR Part 27
RSS-130, Issue 1 : 2013-10, RSS-139, Issue 3 : 2015-07

RSS-Gen, Issue 4, 2014-11, ANSI/TIA-603-D-2010

KDB 971168
Equipment under test (EUT):
Product description WLAN-LTE-Router
Model No. CCU5
Additional Model(s) None
Brand Name(s) None
Hardware version C/BWIA3
Firmware / Software version 1.0.119
FCC-ID: 2AHHACCUS IC: N/A
Test result Passed
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Possible test case verdicts:

- neither assessed nortested..........ccccoceoiiiiiein, : N/IN

- required by standard but not appl. to test object ....... . N/A

- required by standard but nottested ...............ccoconee © NIT

- not required by standard for the test object............... : N/R

- test object does meet the requirement ...................... . P (Pass)

- test object does not meet the requirement................. . F (Fail)
Testing:

Test Lab Temperature ...........cccccooveevvvvcii e, :20-23°C
Test Lab Humidity ..o, 0 32-38%
Date of receipt of test item........cc.ccoveivviieciee e . 2016-01-06
Date (s) of performance of tests........cccocoeviviiieenn, : 2016-02-12 - 2016-02-26
Compiled by woeeeeeiiiii : Christian Weber

Tested by (+ signature) .................... | BiitkbEid Padall 000 . 32(%%

(Responsible for Test) ~  —7 5500 e AR B

Approved by (+ signature)................:
(Head of Lab)

Christian Weber ... e e

Date of iSSU€ ....cooeeiiiieiin, : 2016-03-24

Total number of pages ..........ccc........ D77

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial
number. It is the responsibility of the manufacturer to ensure that all production models meet
the intent of the requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:

Test case selection is based on full modular approval of licensed transmitter module used by the EUT.
The EUT uses a 2G/3G/4G module with full modular approval according to FCC and IC rules. For details
about the radio module see EUT description in section 1.
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Version History

Version Issue Date Remarks Revised by
01 2016-03-10 Initial Release
02 2016-03-24 Hard- and Software Version corrected C. Weber
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1 Equipment (Test item) Description

Description WLAN-LTE-Router
Model CCU5

Additional Model(s) None

Brand Name(s) None

Serial number None

Hardware version C/BWIA3
Software / Firmware version 1.0.119

FCC-ID 2AHHACCUS

IC N/A

Equipment type

End product

Equipment classification

Mobile Device (Human Body distance > 20 cm)

Radio type

Transceiver

Radio technology

W-CDMA / LTE

Operating frequency range

LTE 13: TX =777 - 787 MHz, RX = 746 - 756 MHz
FDD IV : TX =1710 - 1755 MHz, RX = 2110 - 2155 MHz
LTE4:TX=1710- 1755 MHz, RX = 2110 - 2155 MHz

Assigned frequency band

FCC: 776 - 787 MHz
ISED: 777 - 787MHz

FCC/ISED: 1710 - 1755 MHz
_ | Fiow | CH: 23205 UL: 779.5 MHz | CH : 5205 DL: 748.5 MHz
E/I'?IIEnFtSISDt Y;q”enc'es Fuo | CH:23230 UL: 782.0 MHz | CH : 5230 DL: 751.0 MHz
Fucn | CH : 23255 UL: 784.5 MHz | CH : 5255 DL: 753.5 MHz
_ | Fiow | CH: 19957 UL: 1710.0 MHz | CH : 1950 DL: 2110.0 MHz
'C/'?'E“thf‘jt ;req”enc'es Fuo | CH: 20175 UL: 1732.5 MHz | CH : 2175 DL: 2132.5 MHz
Fuen | CH : 20393 UL: 1754.3 MHz | CH : 2393 DL: 2154.3 MHz
_ | Fiow | CH: 1312 UL: 1712.4 MHz | CH : 1537 DL: 2112.4 MHz
B”a'$;e§égf\3”enc'es Fuo | CH: 1413 UL: 1732.6 MHz | CH : 1638 DL: 2132.6 MHz
Fuen | CH: 1513 UL: 1752.6 MHz | CH : 1738 DL: 2152.6 MHz

Supported transmission modes

Circuit switched, Packet switched

Modulations

HSDPA : QPSK, 16-QAM; HSUPA : BPSK

LTE : QPSK, 16-QAM, 64-QAM

Number of antennas

1x TX, 2x RX

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Type GSM/3G module
Model ME909Tu-565
Manufacturer Huawei
Radio module HW Version P/N:55010129
SW Version 00.02.08_US
FCC-ID QISME909TU-565
IC N/A
Type external dedicated
Model AN00899758
Antenna 1 -
Manufacturer Techship
Gain 2.14 dBi
Type external dedicated
Model ANO00899758
Antenna 2 -
Manufacturer | Techship
Gain 2.14 dBi
lesswire GmbH
Rudower Chaussee 30
Manufacturer i
12489 Berlin
GERMANY
VNom 12 or 24 VDC (Car Battery only)
Power supply Vuin N/A
Vmin N/A
Model N/A
Vendor N/A
AC/DC-Adaptor
Input N/A
Output N/A
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1.1 Photos — Equipment External

EUT FRONT

EUT BACK
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EUT TOP
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EUT LEFT

EUT RIGHT
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1.2 Photos — Equipment internal

EUT PCB FRONT

UL
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1.3 Photos — Test setup

TESTSETUP
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1.4 Supporting Equipment Used During Testing

Product Service

P.:.?/g:ft Device Manufacturer Model No. Comments
SIM Network R&S CMWS500 UMTS /LTE -Tester

*Note: Use the following abbreviations:

AE : Auxiliary/Associated Equipment, or

SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables
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1.5 Test Modes

Mode # Description
Sl e EUT powered by battery. External GSM and external GPS
" |antenna connected. Active call to communication tester.
Radio conditions: Mode = transmit
WCDMA IV Connection = Packet Switched
Modulation = QPSK
Configuration = RMC 12.2kbps + HSPA
Power level = Maximum
.. |EUT powered by battery. External GSM and external GPS
General conditions: 4 .
antenna connected. Active call to communication tester.
Radio conditions: = i
LTE 4 Mode .transm|t_
QPSK Modulation = QSPK
Bandwidth = 20MHz
RB allocation = RB : 100%
Power level = Maximum
.. |EUT powered by battery. External GSM and external GPS
General conditions: 4 o
antenna connected. Active call to communication tester.
Radio conditions: = i
LTE 4 Mode _transm|t_
QAM Modulation = 16-QAM
Bandwidth = 20MHz
RB allocation = RB : 100%
Power level = Maximum
.. |EUT powered by battery. External GSM and GPS antenna
General conditions: X L
connected. Active call to communication tester.
Radio conditions: Mode = transmit
LTE 13 Modulation = QSPK
QPSK )
Bandwidth = 10MHz
RB allocation = RB : 100%
Power level = Maximum
.. |EUT powered by battery. External GSM and GPS antenna
General conditions: . L
connected. Active call to communication tester.
Radio conditions: Mode = transmit
LTE 13 Modulation = 16-QAM
QAM .
Bandwidth = 10MHz
RB allocation = RB : 100%
Power level = Maximum

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Product Service

EUT powered by battery. External GSM and external GPS

General conditions:
antenna connected.

WCDMA - RX : —
c Radio conditions: Mode = receive

Connection = Sign. RAB Cell FACH

EUT powered by battery. External GSM and external GPS

General conditions:
antenna connected.

Radio conditions: Mode = receive

Connection = RMC
Modulation = QPSK BW10
RB allocation = 0 up / 0 down

LTE4 - RX

EUT powered by battery. External GSM and external GPS

General conditions:
antenna connected.

Radio conditions: Mode = receive

Connection = RMC
Modulation = QPSK BW20
RB allocation =0 up / 0 down

LTE 13- RX
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1.6 Test Equipment Used During Testing

Measurement Software

Description Manufacturer Name Version
EMC Test Software Dare Instruments Radimation 2014.1.15
Occupied Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2015-02 2016-02
Radiated power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Fully-anechoic .
chamber Frankonia AC 3 EF00199 -- --
Spectrum Analyzer R&S FSIQ 26 EF00242 2015-04 2016-04
Biconical Antenna R&S HK 116 EF00012 2013-02 2016-02
LPD Antenna R&S HL 223 EF00187 2014-03 2017-03
LPD Antenna R&S HL 025 EF00327 2015-10 2018-10
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic Frankonia AC 1 EF00062 - -
chamber
Spectrum Analyzer R&S FSEK 30 EF00168 2016-01 2017-01
Biconical Antenna R&S HK 116 EF00012 2013-02 2016-02
LPD Antenna R&S HL 223 EF00212 2013-02 2016-02
LPD Antenna R&S HL 025 EF00327 2015-10 2018-10
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Product Service

1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of pV/m. The following formula is used to convert the units of uvV/m to dBuVv/m:

Limit (dBpV/m) = 20*log (1V/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF
21.5dBuv + 26dB

Net Reading . Netreading - FCC limit = Margin
47.5dBuvim :  47.5dBuV/m - 57.0 dBuvV/m =-9.5 dB

Test Report No.: GOM-1601-5302-TFC227UL-V02
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2 Result Summary

FCC 47 CFR Part 27, IC RSS-130, IC RSS-139

Product Specific

Reference

Standard Section Requirement — Test Method Result Remarks
FCC § 2.1049
RSS-130 3.1 . . RSS-Gen 6.6 .
RSS-139 3.1 Occupied Bandwidth KDB 971168 Informational only
RSS-Gen 6.6
FF%%§§22'%0555 FCC § 27.54
i Frequency stability IC RSS-130 4.3 N/R
IC RSS-130 4.3 IC RSS-139 6.4
IC RSS-139 6.4 ’
. . ANSI/TIA-603-D
FCC § 27.50 (b)(10) | Effective radiated power KDB 971168 PASS
FCC § 27.50 (d)(4)
IC RSS-130 4.4 Equivalent isotropic radiated power AESDIQT;'?EOG%D PASS
IC RSS-139 6.5
FCC § 27.50 (d)(5)
IC RSS-130 4.4 Peak to average ratio KDB 971168 N/R
IC RSS-139 6.5
FCC § 27.53(c)
FCC § 27.53(h) ) .
IC RSS-130 4.6 Band-edge compliance KDB 971168 N/R
IC RSS-139 6.6
FCC § 27.53(c)
FCC § 27.53(h) v -
IC RSS-130 4.6 Conducted out-of-band emissions KDB 971168 N/R
IC RSS-139 6.6
FCC § 27.53(c)
FCC § 27.53(h) . . ANSI/TIA-603-D
IC RSS-130 4.6 Radiated out-of-band emissions KDB 971168 PASS
IC RSS-139 6.6
RSS-130 3.1
RSS-139 3.1 Receiver radiated spurious emissions IC RSS-Gen 7.1 PASS
IC RSS-Gen 7.1
Remarks:

Test Report No.: GOM-1601-5302-TFC227UL-V02
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. to FCC 2.1046, IC RSS-130, IC RSS-139

Reference Method

Test according to

measurement reference KDB 971168 / RSS-Gen 6.6

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Limits

None (Informational only)

Test setup

Spectrum

Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to at least twice the emission spectrum
3. Resolution bandwidth set to 1 % of span
4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement
function
Test results — WCDMA |V
Channel Frequency [MHZz] Mode Occupied Bandwidth [MHZz]
FLow 1712.4 HSPA 4.168
Fuip 1732.6 HSPA 4.168
FricH 1752.4 HSPA 4.168
Test results — LTE 13 QPSK
Channel Frequency [MHZz] Mode Occupied Bandwidth [MHZz]
FLow 779,5 QPSK 5 4.709
Fuip 782,0 QPSK 5 4.629
FricH 784,5 QPSK 5 4.609
Fuip 782,0 QPSK 10 9.058
Comments:

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Test results — LTE 13 - QAM

Channel Frequency [MHz] Mode Occupied Bandwidth [MHZz]
FLow 779,5 16-QAM 5 4.769
Fumip 782,0 16-QAM 5 4.649
FricH 784,5 16-QAM 5 4.629
Fumip 782,0 16-QAM 10 9.058

Test results — LTE 4 - QPSK

Channel Frequency [MHZz] Mode Occupied Bandwidth [MHZ]
FLow 1710,7 QPSK 1.4 1.106
Fumip 1732,5 QPSK 1.4 1.114
Frich 1754,3 QPSK 1.4 1.114
FLow 17115 QPSK 3 2.765
Fumio 1732,5 QPSK 3 2.895
Frich 1753,5 QPSK 3 2.765
FLow 1712,5 QPSK 5 4.529
Fumip 1732,5 QPSK 5 4.809
FricH 1752,5 QPSK 5 4.529
FLow 1715.0 QPSK 10 8.978
Fumip 1732,5 QPSK 10 9.018
Fhich 1750,0 QPSK 10 9.018
FLow 1717.5 QPSK 15 13.507
(= 17325 QPSK 15 13.707
Frich 1747,5 QPSK 15 13.987
FLow 1720,0 QPSK 20 17.976
Fumip 1732,5 QPSK 20 17.855
Frich 1745,0 QPSK 20 18.096

Comments:

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Test results — LTE 4 - QAM

Channel Frequency [MHz] Mode Occupied Bandwidth [MHZz]
FLow 1710,7 16-QAM 1.4 1.114
Fuip 1732,5 16-QAM 1.4 1.114
Frich 1754,3 16-QAM 1.4 1.106
FLow 1711,5 16-QAM 3 2.785
Fuip 1732,5 16-QAM 3 2.805
Fhich 1753,5 16-QAM 3 2.785
FLow 1712,5 16-QAM 5 4.529
Fuip 1732,5 16-QAM 5 4.549
Frich 17525 16-QAM 5 4.549
FLow 1715.0 16-QAM 10 9.058
Fuip 1732,5 16-QAM 10 9.098
Frich 1750,0 16-QAM 10 9.058
FLow 1717.5 16-QAM 15 13.467
Fuip 1732,5 16-QAM 15 13.426
Frich 17475 16-QAM 15 13.587
FLow 1720,0 16-QAM 20 17.916
Fumip 1732,5 16-QAM 20 17.916
FricH 1745,0 16-QAM 20 18.096

Comments:

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Occupied Bandwidth — FDD IV Fiow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

UMTS FDD IV / CH: 1312 / HSUPA-HSDPA
2016-01-14

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 4.168 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 50 dB
@Ref Lvl 18.98 dBm VBW 300 kHz
25 dBm 1.71297114 GHz SWT 280 ms Unit dBm
25
20 dB| Offset Vi|(T1] 14.98 dBm

20|

1.712974114 GH=z

OP .16 3 MHZ
ﬁ VT [T1] g.60 dBnj
M 1.71034589 GHz

10

V}}V_ [T1] 4.64 dB
> 1.71451423 GH=z

Tﬁ—hpﬁ,ﬁ§hmlq
| ——1

-10

—15

-20

kAl b s

-25

Center 1.7124 GHz 1 MH=z/

Date:

Span 10 MH=z

14.JAN.2016 15:23:05

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 22 of 77




<% eurofins

Occupied Bandwidth — FDD IV Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

® Ref Lv1l

25 dBm

25

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

UMTS FDD IV / CH: 1413 / HSUPA-HSDPA
2016-01-14

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 4.168 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 50 dB
23.25 dBm VBW 300 kHz
1.73914830 GH=z SWT 280 ms Unit dBm

20 dB

20|

Offset Vi|lrT1i) 23.25 dB
A 1.73914830 GH=z
~ A P 4 .16 © MHzZ

FP’ v [T1] 13.89 dBnj
no 1.73790581 GHz

10

T
Vol [(T1] 13.87 dB
1.742071415 GHz

-10

-20

_15%MWW mw“‘”‘w@%

-25

Center 1.74 GHz 1 MH=z/

Date:

Span 10 MH=z

14.JAN.2016 15:25:05
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Occupied Bandwidth — FDD IV Fyiey

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

® Ref Lv1l

25 dBm
25

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

UMTS FDD IV / CH: 1513 / HSUPA-HSDPA
2016-01-14

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 4.168 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 50 dB
23.23 dBm VBW 300 kHz
1.75172826 GH=z SWT 280 ms Unit dBm

20 dB

20|

==

Offset Vi|lrT1i) 23.23 dB
MM&MM 1.75172826 GH=z

=] .16 G MHZ
v [T1] 13.71 dBnj
T z 1.75050581 GHz

N

10

Vol [(T1] 13.92 dB

1.754671415 GHz

-10

-20

-25

Center

Date:

1.7526 GH=z 1 MH=z/ Span 10 MHz

14.JAN.2016 15:28:15
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Occupied Bandwidth — LTE 13 QPSK-5 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 13 / CH: 23205 / BW: 5MHz; QPSK
2016-02-17

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 4.709 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
@Ref Lv1l 20.06 dBm VBW 300 kH=z
25 dBm 781 .63426854 MH=z SWT 250 ms Unit dBm
25
10 dB| Offset vi|[rT1] 2d.06 dB
1 791.6342494854 MHz

20|

A 4
_.[Wﬁ%fﬂ 27094884 MHZ
[ﬁ%ﬂﬂff\fd VTJ\[le 4.57 dBn]

10

747.10521Jj042 MH=z
14J.90 dB
q

Ve T1]
2
-

1.81462926 MHz

-10

—15

-20

-25

Center 779.5 MHz

1 MHz/ Span 10 MHz

Date: 17.FEB.2016 15:05:54

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 QPSK-5 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

Mode:

Test Date:

Verdict:
Note 1:
Note 2:

25

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 13 / CH: 23230 / BW: 5MHz; QPSK
2016-02-17

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 4.629 MHz

20|

10

-10

—15

-20

-25

Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
<é%>-Ref Lv1l 19.79 dBm VBW 300 kH=z

25 dBm 782.53106212 MH=z SWT 250 ms Unit dBm

10 dB| Offset Vi|l[rT1] 19.79 dB

1 742.53104212 MH=z

X OoP a. 92985 MHzZ

MWM[TU 1.70 aed

[& 7719.64529058 MHz

vT T1] 13.08 dB

794 .27454910 MH=z

n.m“‘ﬁ‘“fu \k

{J AU A
Center 782 MHz 1 MH=z/ Span 10 MHz

Date:

17.FEB.2016 15:14:34

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 QPSK-5 FyigH

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 13 / CH: 23255 / BW: 5MHz; QPSK
Test Date: 2016-02-17
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.609 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 50 dB
@Ref Lv1l 19.15 dBm vVBW 300 kH=z
30 dBm 782 .92685371 MHz SWT 250 ms Unit dBm
7 10 dB| Offset vi|[T1] 19.15 dB
742 .92685H371 MH=z
25 OP 4. 609271844 MH=z
vT [T1] q4.92 dBr]
50 1 792.14529058 MHz
M A A VT [T1] 14.53 dB
f‘ WM 7d6.75450902 MH=z

10 T[

-—-—-r_"'—"—«;

-10

-15

A

-20

Center 784.5 MHz 1 MH=z/

Date: 17.FEB.2016 14:55:58

Span

10 MH=z

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 QPSK-10 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 13 / CH: 23230 / BW: 10MHz; QPSK
2016-01-27

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 9.058 MHz

Marker 1 [T1] RBW 200 kH=z RE Att 40 dB
@Ref Lvl 18.54 dBm VBW 500 kHz
25 dBm 783.54308617 MHz SWT 250 ms Unit dBm
25
10 dB| Offset Vi|(T1] 14.54 dB

20|

743.54308617 MH=z

OP 9-.058T16 MHZ
W WM% (711 11.65 amn
k 7717-45090180 MHz

10

oh Vrd §T1) 13.37 dB
796.50901804 MHz

-10

—15

oy
A\“\w\.\

-20

-25

Center 782 MHz 2 MHz/ Span 20 MHz

Date: 27 .JAN.2016 07:37:55

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 QPSK-1.4 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH
2G/3G/4G WLAN Hotspot
CCU5.3.1 (BWIA3)
Eurofins Product Service GmbH
Burkhard Pudell
Tnom / Vnom
LTEFDD 4 / CH: 19957 / BW: 1.4MHz; QPSK
2016-02-22

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 1.114 MHz

Marker 1 [T1] RBW 30 kH=z RE Att 40 dB
Ref Lvl 10.90 dBm VBW 100 kHz
30 dBm 1.71107275 GHz SWT 11.5 ms Unit dBm
30
15 dB| Offset Vi|(T1] 1d.920 dB
1.71107275 GHz
20 OPH 1.10621242 MHz
vT [T1] 4.85 dBnj
1.71019892 GHz
v [T1] 4.47 dB
10 s vy
1.7112¢513 GHz
TH >
0|
-10
-20
30 IR
¢
—40|
-50
Center 1.7107 GHz 400 kHz/ Span 4 MHz

Date:

22.FEB.2016

13:02:37

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth —LTE 4 QPSK-1.4 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 1.4MHz; QPSK
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 1.114 MHz
Marker 1 [T1] RBW 30 kH=z RE Att 40 dB
@Ref Lv1l 14.55 dBm VBW 100 kH=z
30 dBm 1.73288076 GH=z SWT 11.5 ms Unit dBm
* 15 dB| Offset Vi|(T1] 14.55 das
1.73288076 GH=z
20 OPH 1.114221846 MH=z
] vT [T1] 1.13 dBn]
1.73195090 GH=z
#M“‘-wﬁ VTd [T1] .10 dB
10 -
2 1.73304513 GH=z

!

o e

-30

-40

=50

Center 1.7325 GHz 400 kHz/ Span 4 MHz

Date: 22.FEB.2016 12:48:16

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth — LTE 4 QPSK-1.4 Fyicn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20393 / BW: 1.4MHz; QPSK
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 1.114 MHz
Marker 1 [T1] RBW 30 kH=z RE Att 40 dB
@Ref Lv1l 17.29 dBm VBW 100 kH=z
30 dBm 1.75396733 GH=z SWT 11.5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 141.29 as
1.7539¢q733 GH=z
20 N OPH 1.114221846 MH=z
vT [T1] 1.37 dBn]
WQME 1.75378090 GH=z
f"" 2VTh [T1] 1¢.09 dB
10 e

1.7548¢513 GHz

-10

L
hert? Sy

-40

=50

Center 1.7543 GHz 400 kHz/ Span 4 MHz

Date: 22.FEB.2016 12:53:53

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 4 QPSK-3 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 4 / CH: 19965 / BW: 3MHz; QPSK
2016-02-18

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 2.765 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 30 dB
Ref Lvl 10.66 dBm VBW 300 kHz
30 dBm 1.71243687 GHz SWT 250 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 1d.66 dB
1.71243687 GHz
OPH 2.76553106 MHz
20 VT T 17 -5 (e3=3
1.710124224 GHz
v [T1] 4.93 dB
1.712849778 GH=z
v I ATRIAVE:
T 2
| /. \
o j h
-20|
- 30 I v
-40

Center 1.7115 GHz

Date:

18.FEB.2016

500 kHz/ Span 5 MH=z

12:55:47

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth —LTE 4 QPSK-3 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 4 / CH: 20175 / BW: 3MHz; QPSK
2016-02-18

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 2.895 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 30 dB
Ref Lvl 22.40 dBm VBW 300 kHz
30 dBm 1.73283567 GHz SWT 250 ms Unit dBm
30
15 dB| Offset Vi|(T1] 24.40 dB
1.73283567 GHz
s oPH 2.89579158 MHz
1 vT [T1] 1q.46 dBr]
(\’\FI\ 1.73109210 GHz
] 4.47 4B
20 el ot ™ Vet 1]
hal v
1.73394790 GHz
15
I
10 [ i
5
.. \f\"f\n
\ Y3 e \.4‘
-5
-10

Center 1.7325 GHz

Date:

500 kHz/ Span 5 MH=z

18.FEB.2016 11:48:34

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth —LTE 4 QPSK-3 Fyieh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20385 / BW: 3MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 2.765 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 30 dB
@Ref Lv1l 11.18 dBm VBW 300 kH=z
30 dBm 1.75383567 GH=z SWT 250 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 114.18 asm
1.75383567 GH=z
OPH 2.76553106 MH=z
20 VTt P b=
1.75211222 GHz
N VT [T1] 34.20 dB
10 . e - ~ = 1.754871776 GHz
S e i ot s

-10

P ]

-30

-40

Center 1.7535 GHz 500 kHz/ Span 5 MHz

Date: 18.FEB.2016 12:53:38

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth — LTE 4 QPSK-5 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 19975 / BW: 5MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.529 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 30 dB
@Ref Lv1l 8.39 dBm VBW 300 kH=z
20 dBm 1.71363226 GH=z SWT 250 ms Unit dBm
20
15 dB| Offset Vi|(T1] q4.39 dB
1.71363226 GH=z
OPH 4.529048812 MH=z
10 1 T J—so—m
,,\Ml Q‘"WF“\ 1.71024549 GHz
T W vrd i) 4.90 am
o 1.714771455 GH=z

-10

-20

-30

;
}

M

-40

=50

Center 1.7125 GHz 1 MH=z/ Span 10 MHz

Date: 18.FEB.2016 13:00:49

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 35 of 77



+% eurofins

Occupied Bandwidth —LTE 4 QPSK-5 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20175 / BW: 5MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.809 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 30 dB
@Ref Lv1l 21.15 dBm VBW 300 kH=z
25 dBm 1.73329158 GH=z SWT 250 ms Unit dBm
25
15 dB| Offset Vi|(T1] 21.15 4B
1.73329158 GH=z
20 _ ﬁ K fs OPH 4.80961]924 MH=z
N T i e R
1.73012525 GHz
VT l[T1)] 4.50 dB
* 1.73493487 GHz
10|
T
4 2
0 £x, Al .
i Ty
-10|
—15]

Center 1.7325 GHz 1 MH=z/ Span 10 MHz

Date: 18.FEB.2016 11:45:19

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 QPSK-5 Fyieh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20375 / BW: 5MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.529 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 30 dB
@Ref Lv1l 9.74 dBm VBW 300 kH=z
20 dBm 1.75178858 GH=z SWT 250 ms Unit dBm
“ 15 dB| Offset vi|[T1] 4.74 daB
1.751789858 GH=z
1 OPH 4.529048812 MH=z
10 ¥ FT T Ss—am
T FJ&FQUUJV‘;WARI\&ﬁfgﬂ 2 1.750221545 GHz
v T1] .03 dB
o 1.7547H9451 GHz

-10

-20

Eis K“Wﬂ]

-40

=50

Center 1.7525 GHz 1 MH=z/ Span 10 MHz

Date: 18.FEB.2016 13:03:27

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 QPSK-10 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20000 / BW: 10MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 8.978 MHz
Marker 1 [T1] RBW 200 kH=z RE Att 30 dB
@Ref Lv1l 8.08 dBm VBW 500 kH=z
20 dBm 1.71437876 GH=z SWT 250 ms Unit dBm
20
15 dB| Offset Vi|(T1] d4.08 dB
1.714371876 GH=z
OPH 8.9779H5591 MH=z
10 - VT T 17 S B (e3=3

MMMM 1.71053106 GH=z

T1] 44 dB

T 2
vre 3.
o 1.71950902 GH=z

-10

-20

-30 Lj kx
WW 4 “v&&dﬁ

-40

=50

Center 1.715 GH=z 2 MHz/ Span 20 MHz

Date: 18.FEB.2016 13:08:16

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth — LTE 4 QPSK-10 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 10MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 9.018 MHz
Marker 1 [T1] RBW 200 kH=z RE Att 30 dB
@Ref Lv1l 9.47 dBm VBW 500 kH=z
20 dBm 1.73039579 GH=z SWT 250 ms Unit dBm
“ 15 dB| Offset vi|[T1] 4.47 dasB
1.730394579 GH=z
1 OPH 9.01803607 MH=z
10 VTt 7 OB
. M‘MWW 5 1.72799098 GH=z
VT T1] 4.04 dB
o TP ‘} 1.7370(0902 GH=z

-10

-20

-30

WMJ \‘«Awlw

-40

=50

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2016 13:10:41

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 39 of 77



+% eurofins

Occupied Bandwidth — LTE 4 QPSK-10 FyigH

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 10MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 9.018 MHz
Marker 1 [T1] RBW 200 kH=z RE Att 30 dB
@Ref Lv1l 9.47 dBm VBW 500 kH=z
20 dBm 1.73039579 GH=z SWT 250 ms Unit dBm
“ 15 dB| Offset vi|[T1] 4.47 dasB
1.730394579 GH=z
1 OPH 9.01803607 MH=z
10 VTt 7 OB
. M‘MWW 5 1.72799098 GH=z
VT T1] 4.04 dB
o TP ‘} 1.7370(0902 GH=z

-10

-20

-30

WMJ \‘«Awlw

-40

=50

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2016 13:10:41

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 QPSK-15 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20025 / BW: 15MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 13.507 MHz
Marker 1 [T1] RBW 200 kH=z RE Att 30 dB
<é%>-Ref Lv1l 18.72 dBm VBW 500 kH=z
25 dBm 1.71611723 GHz SWT 250 ms Unit dBm
25
15 dB| Offset Vi|(T1] 14.72 4B
1.71611723 GH=z
20 1 OPH UY3.50701Jj403 MH=z

vT [T1] 14.97 dBr]
WMMM 1.71074649 cHz
ﬁwl %,

14.89 dB
iy

?
10

192429351 GHz

ot o,

-5

-10

-15

Center 1.7175 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2016 13:35:18

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth — LTE 4 QPSK-15 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 15MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 13.707 MHz
Marker 1 [T1] RBW 200 kH=z RE Att 30 dB
@Ref Lv1l 19.74 dBm VBW 500 kH=z
25 dBm 1.73837174 GHz SWT 250 ms Unit dBm
25
15 dB| Offset vi|[T1] 19.74 dB

1.7383741174 GH=z

. oPH H3.70741/483 MH=Z

T1] 11 .62 dBn
. A fibs

VT [T1] 14.77 dB

1.73941383 GH=z
T[L
2

10

J1
| —1

O \J“'NM( LTy

-10

-15

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2016 11:36:59

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth — LTE 4 QPSK-15 FyigH

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20325 / BW: 15MHz; QPSK
Test Date: 2016-02-18
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 13.987 MHz
Marker 1 [T1] RBW 200 kH=z RE Att 30 dB
<é%>}«ﬁ?Lvl 19.92 dBm VBW 500 kH=z
25 dBm 1.75208918 GH=z SWT 250 ms Unit dBm
25
15 dB| Offset Vi|(T1] 19.92 dB

1.75204918 GH=z

UY3.987971595 MH=z

20|
Wm I
MWM 1.y4058617 GHz

VT2 [T1] .04 dB

q —

1.F5457415 GHz

10

-10

-15

Center 1.7475 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2016 13:37:19

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth —LTE 4 QPSK-20 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20050 / BW: 20MHz; QPSK
Test Date: 2016-01-27
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 17.976 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 30 dB
@Ref Lv1l 12.98 dBm VBW 1 MH=z
20 dBm 1.72664329 GHz SWT 250 ms Unit dBm
20
15 dB| Offset Vi|(T1] 14.98 dB
1.72664329 GH=z
19 OoP T 77.97599T90 MH=zZ
vT [T1] .59 dBnj
10 ﬂ £ il LA ﬂ,i 1.71113226 GHz
1 M N ) il VT [T1] 172 1-80 dB

1.7291(Q9822 GH=z

-20

|
J |
L \
|
|

M{N[ ey

-30] A
Center 1.72 GHz 3 MHz/ Span 30 MHz

Date: 27 .JAN.2016 08:05:02

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 4 QPSK-20 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 20MHz; QPSK
Test Date: 2016-01-27
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 17.855 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 30 dB
<é%>-Ref Lv1l 15.21 dBm VBW 1 MH=z
20 dBm 1.73415331 GHz SWT 250 ms Unit dBm
20
15 dB| Offset Vi|(T1] 149.21 dB

[
[
~
w
iy
[
(61l

331 GH=z

\&JL&’J oP T7 8557 1Ta2 ™Az
TWWM M‘V{;TAT d4.67 dBnf

2 .72357214 GHz
7

15

10

VT [T1] 9.03 dB

1.741421786 GHz

L

L \
e e

-30

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 27 .JAN.2016 07:55:04

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 4 QPSK-20 FyigH

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20300 / BW: 20MHz; QPSK
Test Date: 2016-01-27
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 18.096 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 30 dB
<é%>-Ref Lv1l 12.65 dBm VBW 1 MH=z
20 dBm 1.73667335 GH=z SWT 250 ms Unit dBm
° 15 dB| Offset Vi|(T1] 14.65 ds
1.736671335 GH=z
19 1 OoP 8. 0961 92" MHzZ
M vrl [T1] d.32 daBn]
10 i M mw%éﬂWM1.73395190 GHz

4 VT [T1] %2 1-08 dB

v
1.75404810 GH=z

-10

-20

MTA\W\
-30

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 27 .JAN.2016 08:07:46

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 16-QAM-5 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 13 / CH: 23205 / BW: 5MHz; 16-QAM
Test Date: 2016-02-17
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.769 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
@Ref Lv1l 19.24 dBm VBW 300 kH=z
25 dBm 780.43186373 MHz SWT 250 ms Unit dBm
25
10 dB| Offset Vi|(T1] 19.24 dB

740.4318¢373 MH=z

. /7695390 MHzZ

20 OP )
WW L 1
747.06513026 MH=z

20 dBnj

9.78 dB

Ve T1] .
4> 791.83464d934 MHz
10 [
[

| \
0 / \
\

. mf"‘*\ﬂfﬁwﬁ

-10

—15

-20

-25

Center 779.5 MHz 1 MH=z/

Date: 17.FEB.2016 15:03:55

Span 10 MH=z

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 16-QAM-5 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH

EUT Name: 2G/3G/4G WLAN Hotspot

Model: CCU5.3.1 (BWIA3)

Test Site: Eurofins Product Service GmbH

Operator: Burkhard Pudell

Test Conditions: Tnom / Vnom

Mode: LTE FDD 13 / CH: 23230 / BW: 5MHz; 16-QAM
Test Date: 2016-02-17

Verdict: NONE (INFORMATION ONLY)

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.649 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
@Ref Lvl 18.81 dBm VBW 300 kHz

25 dBm 780.06613226 MHz SWT 250 ms Unit dBm

25
10 dB| Offset Vi|(T1] 14.81 dB
740.06613226 MH=z
20 L oP 7.64929860 MHZ
Zi{ﬁ M% T [T1] 1.83 dBnf
15 P‘ W["\ 7419.64529058 MH=z
Ve 2T1] 11.32 dB
7d4.29454918 MH=z

10

-10

—15

-20

-25

Center 782 MHz 1 MH=z/

Date: 17.FEB.2016 15:16:18

Span 10 MH=z

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 16-QAM-5 Fyieh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 13 / CH: 23255 / BW: 5MHz; 16-QAM
2016-02-17

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 4.629 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 50 dB
Ref Lvl 19.78 dBm VBW 300 kHz
30 dBm 782.56613226 MHz SWT 250 ms Unit dBm
30
10 dB| Offset vi|[T1] 19.78 dB
792.56613226 MH=z
2 5]
(03] T 529852 MHzZ
vT [T1] q4.55 dBr]

20|

742.14529058 MH=z

H#Ak4f4 VT [T1] 11.54 dB
f# JLA“\JE‘JXFXAW 7d6.77454910 MHz
.

10

I ey

N \

e

-10

-15

o

-20

Center 784.5 MHz

Date:

17.FEB.2016

1 MHz/ Span 10 MHz

14:59:33

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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<% eurofins

Occupied Bandwidth — LTE 13 16-QAM-10 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 13 / CH: 23230 / BW: 10MHz; 16-QAM
2016-01-27

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 9.058 MHz

Marker 1 [T1] RBW 200 kH=z RE Att 40 dB
@Ref Lvl 18.63 dBm VBW 500 kHz
25 dBm 782.74148297 MHz SWT 250 ms Unit dBm
25
10 dB| Offset Vi|(T1] 14.63 dB

20|

792.7414¢9297 MHz

OP 9.058TT6 MHzZ

)\ .{h vT [T1] 14.80 dBr]
MW MA— . 747.4900g196 MHz

10

Y
?‘F[Z[‘l] 14.02 dB

6.54909820 MH=z

Fﬁﬁ—?_’_ﬁ_ﬁ_ e
<
H

~

fos)

-10

—15

-20

- i

-25

Center

782 MHz 2 MHz/ Span 20 MHz

Date: 27 .JAN.2016 07:43:00

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-1.4 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 19957 / BW: 1.4MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 1.114 MHz
Marker 1 [T1] RBW 30 kH=z RE Att 40 dB
<é%>-Ref Lv1l 10.65 dBm VBW 100 kH=z
30 dBm 1.71030321 GH=z SWT 11.5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 1d.65 dB

1.7103Q321 GH=z

20 OPH 1.114222846 MHz

vT [T1] d.76 dBr
1.71015090 GHz

v VTP [T1] 1.76 aB
10

ﬁ:¢hAAb 1.71124d513 GHz
2
h
0

-10

—-20 v

=

-30 Y.

Y

-40

=50

Center 1.7107 GHz 400 kHz/ Span 4 MHz

Date: 22.FEB.2016 13:00:15

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-1.4 Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20175 / BW: 1.4MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 1.114 MHz
Marker 1 [T1] RBW 30 kH=z RE Att 40 dB
@Ref Lv1l 14.26 dBm VBW 100 kH=z
30 dBm 1.73210321 GH=z SWT 11.5 ms Unit dBm
30,
15 dB| Offset Vi|lrT1i) 14.26 dB
1.7321Q9321 GH=z
20 OPH 1.114221846 MH=z
vT [T1] .08 dBnj
, 1.73195090 GH=z
o /JMW% VTd [T1] 4.57 dB
T > 1.73304513 GHz

-10

-20

-30

-40

=50

Center 1.7325 GHz 400 kHz/ Span 4 MHz

Date: 22.FEB.2016 12:43:12

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-1.4 Fygh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20175 / BW: 1.4MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 1.114 MHz
Marker 1 [T1] RBW 30 kH=z RE Att 40 dB
@Ref Lv1l 14.26 dBm VBW 100 kH=z
30 dBm 1.73210321 GH=z SWT 11.5 ms Unit dBm
30,
15 dB| Offset Vi|lrT1i) 14.26 dB
1.7321Q9321 GH=z
20 OPH 1.114221846 MH=z
vT [T1] .08 dBnj
, 1.73195090 GH=z
o /JMW% VTd [T1] 4.57 dB
T > 1.73304513 GHz

-10

-20

-30

-40

=50

Center 1.7325 GHz 400 kHz/ Span 4 MHz

Date: 22.FEB.2016 12:43:12

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-3 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 19965 / BW: 3MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 2.785 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
<é%>-Ref Lv1l 10.94 dBm VBW 300 kH=z
30 dBm 1.71060822 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 1d.94 dB
1.7106Q0822 GH=z
OPH 2.78557114 MH=z
20 FT—tT T J-o5 B
1.71012725 GHz
N VT [T1] 3.54 dB
10 X n 1.71291283 GHz
ety
Th 2

-10

-20

“mwmsm‘f’“ﬂ'* L

-40

Center 1.7115 GHz 1 MH=z/ Span 10 MHz

Date: 22.FEB.2016 12:31:57

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-3 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 3MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 2.805 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
@Ref Lv1l 15.34 dBm VBW 300 kH=z
30 dBm 1.73345190 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 149.34 dB
1.7334H190 GH=z
OPH 2.80561122 MH=z
20| VT T 7 . OB

1.731124725 GHz

FWM'\J\' VTh [T1] 1.15 am

1.73393287 GH=z
10 +

-10

-30

- e
WFM \&"%@.

-40

Center 1.7325 GHz 1 MH=z/ Span 10 MHz

Date: 22.FEB.2016 12:28:49

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-3 Fyicn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20385 / BW: 3MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 2.785 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
<é%>}«ﬁ?Lvl 16.68 dBm VBW 300 kH=z
30 dBm 1.75330962 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 14.68 dB
1.75330962 GH=z
OPH 2.78557114 MH=z
20| VT T 7 = OB

[T1]

K } E 1.75210721 GHz
!M % vr} 1d.72 4B
2

1.75489279 GHz

=]

10

-10

-20| E

-30 |

-40

Center 1.7535 GHz 1 MH=z/ Span 10 MHz

Date: 22.FEB.2016 12:33:45

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-5 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH
2G/3G/4G WLAN Hotspot
CCU5.3.1 (BWIA3)
Eurofins Product Service GmbH
Burkhard Pudell
Tnom / Vnom
LTEFDD 4 / CH: 19975 / BW: 5MHz; 16-QAM
2016-02-22

NONE (INFORMATION ONLY)
A spectrum analyzer with an integrated 99% power bandwidth function is used

OBW = 4.529 MHz

Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
Ref Lvl -28.34 dBm VBW 300 kHz
30 dBm 1.71750000 GHz SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] -24.34 dB
1.71750000 GHz
OPH 4.529058812 MHz
20 VT T 17 - 50 OB
1.7102¢553 GHz
v [T1] 4.19 dB
1.71479459 GHz
10
) MWMU )
0 ;
-10
-20|
A
_30 i
-40

Center 1.7125 GHz

Date:

22.FEB.2016

1 MHz/

11:50:47

Span 10 MH=z

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-5 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 5MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.549 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
@Ref Lv1l 13.58 dBm VBW 300 kH=z
30 dBm 1.73214930 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 14.58 dB
1.73214930 GH=z
OPH 4.54909820 MHz
20 VT T 17 06 OB

1.73024549 GHz

vVrTd [T1] 4.80 dB
i o WW .73a7das59 cnz
10 T

[

-10

-30

-40

Center 1.7325 GHz 1 MH=z/ Span 10 MHz

Date: 22.FEB.2016 11:46:06

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-5 Fyicy

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20375 / BW: 5MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 4.549 MHz
Marker 1 [T1] RBW 100 kH=z RE Att 40 dB
@Ref Lv1l 15.10 dBm VBW 300 kH=z
30 dBm 1.75186874 GHz SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 19.10 dB
1.75184874 GH=z
OPH 4.54909820 MH=z
20 VT T 17 —* (e3=3
1 1.75024549 GHz

1.75479459 GHz
10

-10

—20W &

-30

-40

Center 1.7525 GHz 1 MH=z/ Span 10 MHz

Date: 22.FEB.2016 11:48:19

Test Report No.: GOM-1601-5302-TFC227UL-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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+% eurofins

Occupied Bandwidth —LTE 4 16-QAM-10 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20000 / BW: 10MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 9.058 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 40 dB
<é%>-Ref Lv1l 11.96 dBm VBW 1 MH=z
30 dBm 1.71566132 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 11.96 as
1.71569132 GH=z
OPH 9.05811623 MH=z
20| VT T 7 . OB

1.71053106 GHz

1 VT [T1] .83 dB

1.71958918 GH=z
10 Wﬂmwwj"
e S L

Q (o

-10

Lo ndd Wi

-40

Center 1.715 GH=z 2 MHz/ Span 20 MHz

Date: 22.FEB.2016 11:36:18
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Occupied Bandwidth —LTE 4 16-QAM-10 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 10MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 9.098 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 40 dB
<é%>£«ﬁ?Lvl 16.09 dBm VBW 1 MH=z
30 dBm 1.73364228 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 14.09 dsm
1.73364228 GH=z
OPH 9.09819639 MH=z
20 VTt Tq s OB
1
1.72799098 GH=z
- WW*X&TU 1d.08 ae
10 w#‘ 1.73708918 GH=z

-10

-30

-40

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 22.FEB.2016 11:32:32
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Occupied Bandwidth —LTE 4 16-QAM-10 Fyeh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20350 / BW: 10MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 9.058 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 40 dB
<é%>-Ref Lv1l 17.15 dBm VBW 1 MH=z
30 dBm 1.75194389 GHz SWT 5 ms Unit dBm
* 15 dB| Offset Vi|(T1] 141.15 as
1.75194389 GHz
OPH 9.05811623 MH=z
20 § VT T 17 T 72 OB

14 dB

y
ﬁﬁﬂyﬂd\l%ﬂﬁ*ﬁﬂp 1.74553106 GHz
VT YiT1)] .49
T 2
1.7545¢918 GH=z
10

gk

-30

-40

Center 1.75 GHz 2 MHz/ Span 20 MHz

Date: 22.FEB.2016 11:38:48
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Occupied Bandwidth —LTE 4 16-QAM-15 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20025 / BW: 15MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 13.467 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 40 dB
<é%>}«ﬁ?Lvl 10.87 dBm VBW 1 MH=z
30 dBm 1.71479459 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 14.87 dB
1.71479459 GH=z
OPH UY3.46693387 MH=z
20 VTt 574 B
1.71082665 GHz
N VT [T1] .71 dB
Y _1.72429359 GHz

-10

", Jow

-30

-40

Center 1.7175 GHz 2 MHz/ Span 20 MHz

Date: 22.FEB.2016 11:21:56
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Occupied Bandwidth —LTE 4 16-QAM-15 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTEFDD 4 / CH: 20175 / BW: 15MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 13.426 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 40 dB
<é%>}«ﬁ?Lvl 14.93 dBm VBW 1 MH=z
30 dBm 1.73368236 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|l[rT1] 14.93 dB
1.733689236 GH=z
OPH UY3.42685H371 MH=z
20 VTt P b=
1 1.72584673 GHz
b mm 1d.47 dB
. T nlﬁ‘mwm J1-‘_7%23929359 GHz

-10

-

-30

-40

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 22.FEB.2016 11:10:26
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Occupied Bandwidth —LTE 4 16-QAM-15 Fyeh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20325 / BW: 15MHz; 16-QAM
Test Date: 2016-02-22
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 13.587 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 40 dB
<é%>-Ref Lv1l 17.56 dBm VBW 1 MH=z
30 dBm 1.75333166 GH=z SWT 5 ms Unit dBm
30,
15 dB| Offset Vi|(T1] 11.56 das
1.75333166 GH=z
OPH UY3.587171435 MH=z
20 VT T T TO.8& dB

MM1_74078657 GHz
. %NW' RN vVrTd [T1] .87 dB
{; 1.%8437375 cHz

10

-20

-30

-40

Center 1.7475 GHz 2 MHz/ Span 20 MHz

Date: 22.FEB.2016 11:18:02
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Occupied Bandwidth —LTE 4 16-QAM-20 F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20050 / BW: 20MHz; 16-QAM
Test Date: 2016-01-27
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 17.916 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 30 dB
<é%>-Ref Lv1l 11.61 dBm VBW 1 MH=z
15 dBm 1.72622244 GHz SWT 250 ms Unit dBm
15
15 dB| Offset Vail|Ti) 11.61 aB
1.726221244 GH=z
10 r Ras &

e BN AL AN D EEh I
2
vT [T1] 7 4.86 dBr]

1.71113226 GH=z

[ VT [T1] 1-00 aB

|
L \
\
J \

g b

A, S
ol

Center 1.72 GHz 3 MHz/ Span 30 MHz

Date: 27 .JAN.2016 08:02:11
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Occupied Bandwidth —LTE 4 16-QAM-20 Fypp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

lesswire GmbH

2G/3G/4G WLAN Hotspot

CCU5.3.1 (BWIA3)

Eurofins Product Service GmbH

Burkhard Pudell

Tnom / Vnom

LTE FDD 4 / CH: 20175 / BW: 20MHz; 16-QAM
2016-01-27

NONE (INFORMATION ONLY)

A spectrum analyzer with an integrated 99% power bandwidth function is used
OBW = 17.916 MHz

Marker 1 [T1] RBW 300 kH=z RE Att 30 dB
Ref Lv1l 13.49 dBm VBW 1 MH=z
20 dBm 1.73325150 GHz SWT 250 ms Unit dBm
20
15 dB| Offset vi|T1] 14.49 am
1.733259150 GHz
15
OoP h17.9T15 To6 MH=zZ
W ,L\ ﬁ*% vT [T1] d.20 dasn
10 A W %&, A, T2.72357214 GH=z
1 )" &
‘# vT [T1] 9.11 dB
1.7414¢9798 GHz
5
0
-5 / \
-10 / \
-15 [ \
-20 AHFJ[ \
-25 Aﬁfdﬂ ¥ .ﬁﬂqu
o
=30
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date:

27 .JAN.2016

07:58:44
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Occupied Bandwidth —LTE 4 16-QAM-20 Fyeh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1601-5302

Applicant: lesswire GmbH
EUT Name: 2G/3G/4G WLAN Hotspot
Model: CCU5.3.1 (BWIA3)
Test Site: Eurofins Product Service GmbH
Operator: Burkhard Pudell
Test Conditions: Tnom / Vnom
Mode: LTE FDD 4 / CH: 20300 / BW: 20MHz; 16-QAM
Test Date: 2016-01-27
Verdict: NONE (INFORMATION ONLY)
Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW = 18.096 MHz
Marker 1 [T1] RBW 300 kH=z RE Att 30 dB
@Ref Lv1l 12.61 dBm VBW 1 MH=z
15 dBm 1.73631263 GH=z SWT 250 ms Unit dBm
' 15 dB| Offset|l vi|(T1] 14.61 daB
1.73631j263 GH=z
10 7 ﬁé{mmﬂ'\l _:;‘[-.E‘Rvi wt"u%é\i'ik"‘-ﬁ-m1 09619238 MHZ
Y vrl [T1] % 1.65 daBn]

2
(1.73595190 GHz

VT [T1] .58 dB
.75404810 GHz

J

d
i ,
YA,

Center 1.745 GHz 3 MHz/ Span 30 MHz

-30

-35

Date: 27 .JAN.2016 08:09:34
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3.2 Test Conditions and Results — Effective radiated power / Equivalent isotropic radiated
power

Radiated power acc. to FCC 27/ IC RSS-130/ IC RSS-139 Verdict: PASS

Reference

FCC § 27.50(b)(10) / FCC § 27.50(d)(4)
IC RSS-130 4.4 / IC RSS-139 6.5

Reference Method

EUT requirement
rule parts and clause

Test according to
measurement reference ANSI/TIA-603-D, KDB 971168

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Limits
Carrier Frequency range Equipment type Power limit
) . . FCC: 3 Watts (34.77 dBm) e.r.p.
777-787 MHz Mobile transmitter IC - 5 Watts (36.99 dBm) e.i.r.p.
i . . FCC: 1 Watts (30 dBm) e.i.r.p.
1710-1755 MHz Mobile transmitter IC - 1 Watts (30 dBm) e.i.r.p.
Test setup

Fully-anechoic Chamber

r

Turn| table

Amplifier Measurement
Matrix Receiver

Test procedure

EUT set to test mode

The radiated power is measured with a measurement antenna in ver + hor polarization

To obtain maximum level the EUT is rotated

The EUT is replaced with a half-wave dipole and the power to the dipole is adjusted to obtain
same radiated power measurement value

PR
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Test results - WCDMA IV E.I.R.P.

Frequency

Power

Limit

Margin

e [MHz] e Pol. | [dBme.irp] |[@Bmeirp]| [@B] | RESult
FLow 1712.4 HSPA ver 15.5 30 -145 | PASS
Fumip 1732.6 HSPA ver 19.5 30 -10.5 | PASS
Frich 1752.4 HSPA ver 18.3 30 -11.7 PASS

Test results —LTE 13 E.R.P.

Channel Fr?'\cjltlj_lezr}cy Mode Pol. [ dgn(zvfrr. o] [ dBl;ri1mei.tr.p] M[zrég]in Result
FLow 779.5 QPSK 5 hor 22.6 34.77 -12.17 | PASS
Fuip 782.0 QPSK 5 hor 21.6 34.77 -13.17 | PASS
FricH 784.5 QPSK 5 hor 20.8 34.77 -13.97 | PASS
Fuip 782.0 QPSK 10 hor 20.6 34.77 -14.17 | PASS
FLow 779.5 16-QAM 5 hor 20.8 34.77 -13.97 | PASS
Fuio 782.0 16-QAM 5 hor 20.7 34.77 -13.87 | PASS
Frich 784.5 16-QAM 5 hor 19.8 34.77 -12.97 | PASS
Fumip 782.0 16-QAM 10 hor 20.1 34.77 -22.25 | PASS

Test results —LTE 13 E.I.R.P.

SHETIE] Frfﬂﬂeﬁcy Mieet Fel: [dBF;:)Ve\zlﬁ.rr.p] [dBr|;1ine1.iit.r.p] M[zrg]in st
FLow 779.5 QPSK 5 hor 24.75 36.99 -12.24 | PASS
Fuip 782.0 QPSK 5 hor 23.75 36.99 -13.24 | PASS
Frich 784.5 QPSK 5 hor 22.95 36.99 -14.04 | PASS
Fuip 782.0 QPSK 10 hor 22.75 36.99 -14.24 | PASS
FLow 779.5 16-QAM 5 hor 22.95 36.99 -14.04 | PASS
Fumip 782.0 16-QAM 5 hor 22.85 36.99 -13.94 | PASS
FricH 784.5 16-QAM 5 hor 21.95 36.99 -15.04 | PASS
Fumip 782.0 16-QAM 10 hor 22.25 36.99 -14.74 | PASS

Comments:

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Test results = LTE 4 E.lL.LR.P.

e Fr([elxtj;lﬂezr]]Cy e B [dBi?vgﬁ.rr.p] [dBrI#rz.iit.r.p] M[Zré’f” s
Frow 17107 | QPSK14 | ver 221 30 79 | PASs
Fuio 17325 | QPSK14 | ver 223 30 7.7 | pass
Fron 17543 | QPSK14 | ver 23.7 30 63 | PASS
Frow 17115 QPSK 3 ver 23.4 30 6.6 | PASS
Fuio 17325 QPSK 3 ver 23.3 30 6.7 | PASS
Fraon 1753.5 QPSK 3 ver 243 30 57 | PASS
Frow 17125 QPSK 5 ver 24.2 30 56 | PASS
Fuio 17325 QPSK 5 ver 24.6 30 54 | PASS
Fraon 17525 QPSK 5 ver 26.9 30 31 | PASS
Frow 17150 | OQPSK10 | ver 228 30 72 | PASS
Fuio 17325 | OQPSK10 | ver 237 30 63 | PASS
Frior 17500 | QPSK10 | ver 23.8 30 6.2 | PASS
Frow 17175 | QPSK15 | ver 235 30 65 | PASS
Fuio 17325 | QPSK15 | ver 23.6 30 64 | PASS
Frior 17475 | QPSK15 | ver 25.7 30 43 | PASS
Frow 17200 | QPSK20 | ver 26.6 30 34 | PASS
Fuio 17325 | QPSK20 | ver 25.6 30 44 | PASS
Fraon 17450 | QPSK20 | ver 27.4 30 26 | PASS

Comments:

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Test results = LTE 4 E.lL.LR.P.

Frequency

Power

Limit

Margin

e [MHz] e Pol. | [dBme.irp] |[@Bmeirp]| [@B] | RESult
Frow 1710.7 | 16-QAM 1.4 | ver 226 30 74 | PASS
Fuo 17325 | 16-QAM 1.4 | ver 226 30 74 | PASS
Fron 17543 | 16-QAM 1.4 | ver 237 30 63 | PASS
Frow 17115 | 16-QAM3 | ver 23.5 30 65 | PASS
Fuo 17325 | 16-QAM3 | ver 226 30 74 | PASS
Fraon 17535 | 16-QAM3 | ver 24.0 30 60 | PASS
Frow 17125 | 16-QAM5 | ver 24.9 30 51 | PASS
Fuio 17325 | 16-QAM5 | ver 253 30 47 | PASS
Fraon 17525 | 16-QAM5 | ver 26.5 30 35 | PASS
Frow 17150 | 16-QAM 10 | ver 238 30 62 | PASS
Fuio 17325 | 16-QAM10 | ver 25.4 30 47 | PASS
Fricn 1750.0 | 16-QAM 10 | ver 25.6 30 44 | PASS
FLow 17175 | 16-QAM 15 | ver 24.6 30 54 | PASS
Fuib 17325 | 16-QAM 15 | ver 25.0 30 5.0 | PASS
Fricn 17475 | 16-QAM 15 | ver 26.9 30 3.1 | PASS
Frow 17200 | 16-QAM 20 | ver 26.9 30 31 | PASS
Fuio 17325 | 16-QAM 20 | ver 257 30 43 | PASS
Fraon 17450 | 16-QAM 20 | ver 275 30 25 | PASS

Comments:
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3.3 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated power acc. to FCC 27 /IC RSS-130/IC RSS-139

Verdict: PASS

. Reference Method
Test according referenced
standards FCC § 27.53(c), FCC § 27.53(h)
IC RSS-130 4.6, IC RSS-139 6.6
Test according to Reference Method
measurement reference ANSI/TIA-603-D, KDB 971168
Tested frequencies
Test frequency range - -
30 MHz — 10" Harmonic
Limits
" Operating Frequency Bandwidth Limit
Region | Lo iency range [MH2Z] Type Range [MHz] [kHz] [dBm]
10 - 763 100 43 + 10 - logso(P) [dB] = -13
763 - 775 6.25 65 + 10 - logio(P) [dB] = -35
775 -775.9 100 43 + 10 - logae(P) [dB] = -13
775.9 - 776 30 43 + 10 - log1o(P) [dB] = -13
FCC 776-788 Mobile
788 — 788.1 30 43 + 10 - logyo(P) [dB] = -13
788.1 — 793 100 43 + 10 - logso(P) [dB] = -13
793 — 805 6.25 65 + 10 - logao(P) [dB] = -35
805 — 10" harmonic 100 43 + 10 - logyo(P) [dB] = -13
10 - 763 100 43 + 10 - log1o(P) [dB] = -13
763 - 775 6.25 65 + 10 - log1o(P) [dB] = -35
775 - 776.9 100 43 + 10 - logso(P) [dB] = -13
776.9 - 777 30 43 + 10 - logso(P) [dB] = -13
787 -787.1 30 43 + 10 - logao(P) [dB] = -13
ISED 777-787 Mobile
788.1 — 793 100 43 + 10 - logao(P) [dB] = -13
793 — 806 6.25 65 + 10 - logo(P) [dB] = -35
806 — 1559 100 43 + 10 - logao(P) [dB] = -13
Wideband: -70 dBW/MHz
1559 - 1610 100 Discrete, <700 Hz: -80 dBW
1610 — 10" harmonic 100 43 + 10 - logao(P) [dB] = -13
10 — 1709 1000 43 + 10 - logyo(P) [dB] = -13
Fec 1709 — 1710 1% of EBW | 43+ 10 - logyo(P) [dB] = -13
\SED 1710-1755 Mobile
1755 — 1756 1% of EBW | 43+ 10 - logyo(P) [dB] = -13
1756 - 10" harmonic 1000 43 + 10 - logio(P) [dB] = -13

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Test setup
A . .
Semi-anechoic Chamber
v
[ ] | I EUT
L | ‘ | I
Turn | table
—_— Ground Plane e
T T T
Amplifier Measurement
Matrix Receiver

Test procedure

1. EUT set to test mode

2. Maximum emission level is measured by rotating the EUT and adjusting the antenna height for
vertical polarization

3. The EUT is replaced by a substitution antenna and generator

4. The power level is set to obtain the same power reading
5. Measurement is repeated for horizontal polarization

Test Report No.: GOM-1601-5302-TFC227UL-V02
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Test results —= WCDMA IV

Frequency Emission Level Limit Margin
Channel [MHZ] Mode [MHz] [dbm] Pol. [dBm] [dB]
FLow 1712.4 HSPA
Fuip 1732.6 HSPA No significant spurious emissions
Fuicr 1752.4 HSPA
Test results — LTE 13
Frequency Emission Level Limit Margin
Channel [MHZ] Mode [MHz] [dbm] Pol. [dBm] [dB]
FLow 779.5 B#\f\gBl_Oé\g_Hoz; 774.626 -44.2 ver -35 -9.21
Flow 779.5 B#\f\gBl_O;\g_Hoz; 774.932 481 hor 35 1311
Fuio 782.0 B;Z\gBl_os'\g'_"OZ; 774.422 -45.60 ver -35 -10.59
Fuio 782.0 B;Z\gBl_os'\g'_"OZ; 788.442 -40.50 ver -35 -05.53
Fuio 782.0 B;Z\gBl_os'\g'_"OZ; 775.000 -41.60 hor -35 -06.64
Fuio 782.0 B;Z\gBl_os'\g'_"OZ; 788.918 -43.90 hor -35 -08.91
Fricn 784.5 B;Z\gBl,OS'\g'_"OZ; 788.068 -41.90 ver -35 -06.85
Frich 784.5 B#\Z‘SBl_OS'\g_HOZ; 788.523 -45.70 hor .35 -10.65
Test results —LTE 4
Frequency Emission Level Limit Margin
Channel [MHz] Mode [MHZ] [dbm] Pol. [dBm] [dB]
FLow 1720.0 BV;’&;%';Z; 1710 -28.40 ver 13.00 | -15.36
Fuio 1732.5 No significant spurious emissions
Frioh 1745.0 B\Q’eré%gz; 1755 -24.60 ver 13.00 | -11.64
Frioh 1745.0 B\Q’eré%gz; 1755 -25.30 hor 13.00 | -12.34
Comments:
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3.4 Test Conditions and Results — Receiver radiated emissions

Receiver radiated emissions acc. to IC RSS-130/IC RSS-139

Verdict: PASS

Test according referenced

standards

Reference Method

IC RSS-Gen 7.1

Test according to
measurement reference

Reference Method

ANSI C63.4

Test frequency range

Tested frequencie

S

30 MHz — 5" Harmo

nic
EUT test mode Receive
Limits
Frequency range [MHZz] Detector Limit [puV/m] Limit [dBuV/m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3
Test setup
A . .
Semi-anechoic Chamber
"L
[ ] I EUT
L | ‘ | I
Turn | table
—_— Ground Plane _—
s s s
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to receive mode (Communication tester is used if needed)

n

Span it set according to measurement range
3. Resolution bandwidth below 1GHz is set according to CISPR 16 with peak/quasi-peak detector

and RBW of 1MHz with peak/average detector is used above 1GHz
4. Markers are set to peak emission levels

Test results

Channel Frequency | Emission | Emission Level | Emission Level Det Limit Margin
[MHZ] [MHZ] [dbuV/m] [LV/m] ' [uV/m] [LV/m]
FMID
WCDMA | 2132.6 No significant spurious emissions
v
LTE 4 21325 No significant spurious emissions
LTE 13 751.0 No significant spurious emissions
Comments:

* Physical distance between EUT and measurement antenna.
** Emission level corresponds to ambient noise floor
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